|Client:
ENTECH TC&C, LLC |
ENGINEERING, INC. Project: . .
505 Elkton Drive Rollin Rldge
Colorado Springs, CO 80907 Entech Job #
(719) 531-5599 « (719) 531-5238 (fax)
| 210369
CONCRETE TEST
CM Test #: 3
iLDate: # of Specimens TSpfeciﬁed Strength (psi)|Time of Test [Hours Field Cured ELab Receive Date:
| 7/21/2021 | 4 4000 | 1:45PM | 24 | 7/22/2021 I
| Specimen Type Test Type Type of Cure
| Cylinders 4x8 Field Lab
Contractor: Supplier: Mix Design Number
PPC Construction Pete Lien 90DJ50
Truck Number Ticket Number Batch Time:
995 712116 1:08 PM
Location: ) :
Curb & Gutter; Median; South side of the intersection of Hodgen Road & Cherry Crossing
Drive.
Slump (in.): Air (%): Unit Weight (PCF): Concrete Temp (°F) l Air Temp (°F)
|
3.5 142.2 83
7-Day Strength | 28-Day Strength -Day Strength| 56-Day Strength -Day Strengthl
3380
IAverage: Average: Average: Average: Average:
3380
Break Date: Break Date: Break Date: Break Date: Break Date:
7/28/2021 8/18/2021 7/30/2021
Remarks:

7 Day Resulits

:Specifications:

4000 PSI, 4" Max Slump, 5-8% Air

Summary Comments:
PPC Construction, Pete Lien

Reviewed By: W

[Break Sequence:

[1@7,3@28



